The Phoenix. Professional Quilting Frame

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "The Phoenix. Professional Quilting Frame"

Transcription

1 The Phoenix Professional Quilting Frame 1

2 The Phoenix Professional Quilting Frame Parts List Box Box Box Hardware...5 Tools...5 Assembly Steps Step 1 - Height Adjustable Leg Assembly...6 Step 2 - Table Top To Side...6 Step 3 - Attach Middle Leg Assembly...6 Step 4 - Connect Front Bar...7 Step 5 - Attach Support Plates...7 Step 6 - Attach Front Rail Support...7 Step 7 - Bungee Adjustment...8 Step 8 - Gearbox and Shaft Assembly...8 Step 9 - Track Support Assembly...9 Step 10 - Track Insertion...9 Step 11 - Track Support Installation...9 Step 12 - Track Alignment...10 Step 13 - Plastic Table Installation...10 Step 14 - Rail End Cap Assembly...11 Step 15 - Rail Connection...11 Step 16 - Rail Installation...12 Step 17 - Top Carriage Alignment...13 Step 18 - Machine Attachment...13 Fabric Installation Fabric Installation Over View...14 Leader Cloth Installation Instructions...14 Installing Fabric Onto Rails...14 Step 1 - Quilt Backing to 2nd rail...15 Step 2 - Quilt top to 3rd rail...15 Step 3 - Batting...16 Step 4 - Attaching Quilt Fabric To Take Up Rail...16 Rolling Quilt Fabric...16 Bungee Clamp Installation...16 Leader Cloth Instructions

3 Box 1 Parts List Middle Leg Assembly (1) Take Up Rail Wheel Assembly (1) Rail End Cap (7) Bungee Clamps (4) Right Side Assembly (1) Right Gearbox Assembly (1) Left Gearbox Assembly (1) Wheel Knob (2) Ratchet (3) Left Side Assembly (1) Left Front Rail Support Assembly (1) Right Front Rail Support Assembly(1) 3

4 Box 2 Frame Table (2) Track Support (4) Plastic Table (2) Plastic Track 12 ft. (4) Plastic Track 6 ft. (4) Side Support Plate (4) Front Support Plate (1) Back Support Plate (1) Track Support Coupler(2) 4

5 Box 3 Top Carriage (1) Bottom Carriage (1) Box 4 Front Bar (2) Shaft (1) Shaft Coupler(2) Rail Coupler (4) Fabric Rail (8) Hardware (in Box 1) Socket Head Screw (46) M8 X 12 mm Hex Bolt (6) Tools M6 X 10 mm Connector Bolt (16) M6 X 16 mm Set Screws (8) (1) 3mm Allen M3 Allen Wrench (1) M4 Allen Wrench (1) (1) 4mm M5 Allen Wrench (1) 5 M6 Allen Wrench (1) (1) 3mm Allen (1) 4mm Allen Open End Wrench (1)

6 Step 1 - Height Adjustable Leg Assembly Fig Right Side Assembly 1 - Left Side Assembly 1 - Middle Leg Assembly * (for King Size) 1-1: To adjust the height of the leg, remove the pre-assembled M8 X 50 mm Pins and loosen the Socket Head Screw, as shown in Fig Reinsert the M8 X 50 mm Pins into the leg at desired height. Then tighten the Socket Head Screw. Socket Head Screw M8 X 50 mm Pin 1-2: Repeat Step 1-1 for all other legs. Step 2 - Table Top to Side Fig. 2.1 Socket Head Screw Right Side Assembly Left Side Assembly Frame Table* ( 1 Frame Top for Crib Size) 2-1: Lay Side Assemblies on their side, as shown in Fig Slide the Frame Table in the brackets. Then use (2) Socket Head Screws to connect the Right Side Assembly to the Frame Table. Make sure the side of the Frame Table with the holes is touching the floor, as shown in Fig Socket Head Screw 2-2: Repeat Step 2-1 for the Left Side Holes Assembly, using same Frame Table for the Crib Size and the second Frame Table for the King Size. Step 3 - Attach Middle Assembly* Fig (For King Size only) Socket Head Screw Right Side Assembly with Frame Table Left Side Assembly with Frame Table Middle Assembly 3-1: With your Left and Right Side Assemblies still on their sides, place the Middle Leg Assembly at the joint and attach it to the Frame Tables with (4) Socket Head Screws, as shown in Fig Socket Head Screw 6

7 Step 4 - Connect Front Bar Figure Socket Head Screw* 2 - Front Bar* *(2 Screws and 1 Front Bar for Crib Size) 4-1: With someone s help,tilt the Table into a standing position. Now place (2) Front Bars at the front of the frame with the slotted holes on top, and attach to the frame using (4) M8 Socket Head Screws, as shown in Fig Note: For Crib attach one Front Bar to both sides and not the middle. Step 5 - Attach Support Plates Socket Head Screw 26 - Socket Head Screw* 4 - Side Support Plate 1 - Back Support Plate* 1 - Front Support Plate* Socket Head *(no Back or Front Support Plate and Screws only 16 Screws in Crib Size, skip Step 5-2, for Crib Size) 5-1: Attach (4) Side Support Plates to the corners of the frame using (16) Socket Head Screws, as shown in Figure : Attach the Back Support Plate to the back of the Middle Leg Assembly of the frame in the back using (6) Socket Head Screws. Attach the Front Support Plate to the front using (4) Socket Head Screws. Fig. 6.1 Step 6 - Attach Front Rail Support Fig. 5.1 Fig Socket Head Screw 1 - Right Front Rail Support Assembly 1 - Left Front Rail Support Assembly 6-1: Using (4) Socket Head Screws attach the Right Front Rail Support Assembly to the right front corner of the frame using the corresponding hole for your machine as shown in Fig. 6.1 for the 26 Machine or Fig. 6.2 for the 18 Machine. 6-2: Repeat Step 6-1 for Left Front Rail Support Assembly. 7 Socket Head Screws Socket Head Screws

8 Step 7 - Bungee Adjustment* (only for 26 Sewing Machine) Fig : For a 26 Machine unscrew the (4) M8 X 16 mm Socket Head Screws holding the (2) Bungee Tubes in place. Bungee Tube 7-2: Move both Bungee Tubes closer to the front of the frame and reattach the (4) Socket Head Screws as shown in Fig Socket Head Screws Step 8 - Gearbox and Shaft Assembly Right Gearbox Assembly M8 X 12 mm Hex Bolts 1 - Shaft* 2 - Shaft Coupler* 1 - Right Gearbox Assembly 1 - Left Gearbox Assembly 6 - M8 X 12 mm Hex Bolts Fig : Attach the Right Gearbox Assembly to the right side of frame by tightening (3) M8 X 12 mm Hex Bolts into the Frame Side, as shown in Figure 8.1. *(The Shaft and (1) Shaft Coupler are not used in Crib Size. Skip steps 8-2 and 8-3 for Crib Size.) Fig : Place the Shaft through the plastic hole in the center of the frame, as shown in Figure 8.2. Shaft 8-3: Connect the shafts together with a Shaft Coupler tightening until they are touching and then lock them down using (4) M6 X 16 Set Screws, as shown in Fig plastic hole 8-4: Put the Left Gearbox Assembly on the left side of the frame first by placing a Shaft Coupler in between the shafts and lining them up, as shown in Fig : Thread (3) M8 X 12 mm Hex Bolts through the Left Gearbox Assembly and completely tighten them. 8-6: Tighten the M6 X 16 mm Set Screws in the Shaft Coupler and left shaft. Fig : Screw Wheel Knobs onto each Gearbox Wheel, as shown in Fig M6 X 16 mm Set Screws Fig. 8.4

9 Step 9 - Track Support Assembly* (For King Size only) 8 - M6 X 16 mm Set Screw 4 - Track Support 2 - Track Support Coupler Track Support Coupler Fig. 9.1 M6 X 16 mm Set Screws Track Support 9-1: Slide half of a Track Support Coupler into a Track Support and lock the Coupler in place by using (2) M6 X 16 mm Set Screws. 9-2: Side another Track Support over the rest of the Track Support Coupler and then lock the Coupler in place by using M6 X 16 mm Set Screws, as shown in Fig : Repeat Steps 1 and 2 to create another Track Support Assembly. Step 10 - Track Insertion 2 - Track Support Assembly 4 - Plastic Track* (for King Size) 4-6 ft. Plastic Track* (for Crib Size) Track Support Assembly Fig Plastic Track 10-1: Slide (2) Plastic Track into the groves of the Track Support Assembly, as shown in Figure : Repeat Step 10-1 for remaining Track Support Assembly. Fig Step 11 - Track Installation 2 - Track Support Assembly 16 - M6 X 10 mm Connector Bolt* *(only 8 Connector Bolts for Crib Size) 11-1: Lay one of the Track Support Assemblies on the front and one on the back of your frame. Track Support Assembly M6 X 10 mm Connector Bolt 11-2: Screw M6 X 10 mm Connector Bolt into each of the holes, as shown in Figure 11.1, do not to completely tighten the bolts at this time. 9

10 Step 12 - Track Alignment 1 - Bottom Carriage Fig : Place the Bottom Carriage on the tracks and slide it across the frame, adjust the tracks so they line up with the wheels and the Bottom Carriage, as shown in Fig This allows your carriage to glide smoothly across the frame during quilting. 12-2: Once the track is lined up, tighten the M6 X 10 mm Connector Bolts under the track until they are tight and the track can not be moved. Remove the Bottom Carriage until later. Bottom Carriage Step 13 - Plastic Table Installation 2 - Plastic Table* Fig *(Only (1) Plastic Table is needed for Crib Size) Plastic Tables 13-1: Lay the Plastic Table against the back Track Support and against one side of the frame, over the foam strips, as shown in Fig : Lay the other Table against the back Track Support and against the other side of the frame. 10

11 Step 14 - Rail End Cap Assembly Fig Fabric Rail* Fabric Rail 7 - Rail End Cap 3 - Ratchet 1 - Take Up Rail Wheel Assembly Ratchet *(Only use (4) Fabric Rails for Crib Size) M8 Nut Conduit Cap M8 Washers M8 X 38 mm Plastic Spacer M8 X 70 mm Socket Head Screw Note: For Crib size make one Rail with only Rail End Caps on each side, two with only a Rail End Cap on one side and a Rail End Cap with a Ratchet on the other, and one Rail with a Rail End Cap on one side and the Take Up Rail Wheel Assembly with a Ratchet on the other side. 14-1: Slide (3) Ratchet on (3) Fabric Rails, matching the ridges in the Ratchet with the groves in the Fabric Rail. Rail End Caps come assembled. Steps 14-2, 14-3 and 14-5 are for changing to Crib or King after frame has been assembled and can otherwise be skipped. 14-2: If a Rail End Cap is disassembled place the M8 Nut into the back of the Conduit Cap and slide the M8 X 70 mm Socket Head Screw through a M8 Washer, M8 X 38 mm Plastic Spacer, another M8 Washer, and Conduit Cap, then lightly tighten the screw into the M8 Nut, as shown in Fig : Repeat Step 2 to make (7) Rail End Caps. Fig : Slide (6) Rail End Caps into the ends of (2) Fabric Rails with Ratchets and (5) Fabric Rails without Ratchets. Tighten Socket Head Screws. 14-5: If Take Up Rail Wheel Assembly is disassembled make Take Up Rail Wheel Assembly by using the M8 X 90 mm Slotted Socket Head Screw followed by the Wheel Assembly, M8 Washer, M8 X 38 mm Steel Spacer, another M8 Washer, and Conduit Cap with the M8 Nut placed in back, as shown in Fig Firmly Tighten Assembly and place it into the last Rail with the Ratchet, finish by tightening the M8 X 90 mm Slotted Socket Head Screw. Step 15 - Rail Connection* (For King Size only) Take Up Rail Wheel Assembly Rails M8 X 90 mm Slotted Socket Head Screw M6 X 16 mm Set Screws 1 - Fabric Rail Assembly with Hand Wheel 5 - Fabric Rail Assembly without Ratchet 2 - Fabric Rail Assembly with Ratchet 4 - Rail Coupler 16 - Set Screw Rail Coupler Fig : Slide a Rail Coupler into the open end of a Fabric Rail Assembly with a Ratchet and line the holes up. Use (2) M6 X 16 mm Set Screw to tighten the Rail to the Coupler, as shown in Fig : Slide a Fabric Rail Assembly without a Ratchet on the other end of the coupler. Again line up the holes and tighten (2) M6 X 16 mm Set Screw into the Coupler through the Rail. 15-3: Repeat Steps 15-1 and 15-2 until you have three Fabric Rail Assemblies and then make the fourth assembly using (2) Fabric Rail Assemblies without Ratchets for the batting rail. 11

12 Step 16 - Rail Installation 1 - Fabric Rail Assembly without Ratchet 2 - Fabric Rail Assembly with Ratchet 1 - Fabric Rail Assembly with Hand Wheel Fig : Place the Fabric Rail without Ratchet into the rail holder on the bottom of the frame for the batting rail, as shown in Fig : The (2) Fabric Rail Assembly with Ratchet go on the rail holders on the front of the frame with the ratchets going on the right side of the frame, as shown in Fig : The Fabric Rail Assembly with Hand Wheel goes in the rail holders on the top back of the frame with the hand wheel on the right side of the frame. 16-3: Spin the Rails, as shown in Fig. 16.2, to make sure the ratchets are working. Take Up Rail Fig Quilt Top Rail Quilt Backing Rail Batting Rail 12

13 Step 17 - Top Carriage Alignment Fig Top Carriage 1 - Bottom Carriage Top Carriage 17-1: Place the Top Carriage on the Bottom Carriage and loosen the Socket Head Screws on the Top Carriage. 17-2: Line up the wheels so all (8) wheels are touching the track as it slides, as shown in Fig Bottom Carriage Set Screws 17-3: Retighten all (8) Socket Head Screws. 17-4: Place both the Bottom and Top Carriages on the frame. Fig Step 18 - Machine Attachment 1 - Top Carriage 1 - Tin Lizzie Quilting Machine Set Screws 18-3: Retighten the Socket Head Screws on the Top Carriage. Congratulations! You have completed the assembly of your Quilting Frame. All that remains is to install your fabric and begin quilting! 18-1: Loosen the Socket Head Screws on the Top Carriage, as shown is Fig. 18.1, and center your machine side to side over the Top Carriage and set the machine down on the Top Carriage. 18-2: For the 26 inch machine move Top Carriage to the back of the Bottom Carriage and adjust the machine so the needle is about 1/4 inch in front of the Take Up Rail. For the 18 inch machine make sure the machine is centered so the needle can be in any point between the Rails. We recommend you begin with practice material allowing you to experiment with machine settings and stitching techniques. NOTE: As you cut the fabric layers, we recommend making the quilt backing about 6-8 longer and 2-4 wider than the top. This will allow for a little give in the backing, especially if using thicker batting. 13

14 Fabric Installation: Using leader cloths enable you to finish your quilt completely, end to the end, without having to take your quilt off the frame. Fabric Installation Overview 3rd rail 2nd rail take up leader top fabric (Step 1) backing (Step 2) Step 1: Install quilt top to 2nd rail and roll up. Step 2: Install quilt backing to the 3rd rail and roll up. Step 3: Install batting to the 4th rail and roll up. Step 4: Attach quilt backing to take up rail. Step 5: Attach batting to take up rail. Step 6: Attach quilt top to take up rail. 1st rail (take up rail) 3rd rail 2nd rail 1st rail 4th rail batting top fabric backing Fig. FI-1 batting (Step 3) 4th rail Fig. FI-2 Leader Cloth Installation Instructions Preview Step L1: Draw a straight line all the way across each of your fabric rails with a black magic marker. Step L2: Mark the center of each cloth leader on both edges (Length-wise). Also place a mark at the center of each of the fabric rails. Always measure to the center of the rails from the same end of the quilting frame. Draw the lines at the center of each rail so that they cross the lines previously drawn across the rails. Step L3: Now you need to attach your leaders to their respective rails. The fabric can easily be attached to the rails by applying a piece of adhesive backed hook Velcro along the lines that you have drawn down each fabric rail. backing leader 2nd 3rd 4th Fig. FI-3 top fabric leader 1st take up leader Note: This illustration shows the cloth leaders installed on each rail prior to your quilt layers being installed. 14

15 Installing Fabric Layers Onto Rails STEP 1: Quilt Top To 2nd Rail Step 1-1: Determine which will be the front and back edges of your quilt. Step 1-2: Line up the center of your fabric layer with the center of the cloth leader on the 2nd Rail. Pin the back edge of your top to the leader cloth. This is to be done with the finished side of the fabric facing up. 3rd take up leader top fabric 1st 2nd backing batting Step 1-3: Do not stretch or pull the fabric during this process. Let it lay as naturally as possible. Step 1-4: Roll your leader and top onto the 2nd rail completely. Again, be sure the fabrics stay lined up. Smooth out any wrinkles as you roll by brushing the fabric from the center out, being very careful not to stretch or pull the fabric excessively. NOTE! It is important that you roll the rail the proper direction so the fabric rolls onto the 2nd rail the right way (when fabric rolls off the rail toward the take-up rail, it should roll under and off the rail. See Fig. FI-4). STEP 2: Quilt Backing To 3rd Rail Fig. FI-4 2nd 3rd 4th top fabric 1st Step 2-1: To begin, determine which will be the front and back edges of your quilt backing (make sure the backing is not wider than your quilting frame). Note: If your backing is made up of more than one piece of fabric, cut your selvedges off and flatten them out to allow the backing the proper give it needs. Fig. FI-5 2nd 4th 1st Step 2-2: Line up the center of your fabric layer with the center of the cloth leader on the 3rd rail. Pin the back edge of your backing to the leader cloth. This is to be done with the finished side of the fabric facing down. Note: Do not stretch or pull the fabric during this process, let it lay as naturally as possible. 3rd batting Step 2-3: Roll your leader and backing onto the 3rd rail completely. Watch to make sure the fabric stays lined up. Smooth out any wrinkles as you roll by brushing the fabric from the center out. However, be very careful not to stretch or pull the fabric excessively. Note: It is important that you roll the rail the proper direction so the fabric rolls over and onto the 3rd rail (Fig. FI-4). 15 Fig. FI-6 4th

16 STEP 3: Batting Step 3-1: A light, bonded batting is recommended. Step 3-2: Center the batting on the 4th rail. Roll the batting onto the 4th rail, being sure to roll the proper direction so that it, like the quilt top, comes off the rail from the bottom when unrolling. STEP 4: Attaching Your Quilt Layers To The Take-Up Rail Step 4-1: Take the edge of the quilt backing and pin it along the straight line of the take up rail leader in a smooth manner, without stretching your fabric. backing 3rd batting quilt top 1st 2nd 4th Fig. FI-7 Step 4-2: Next, bring your batting up in between the 3rd rail and 2nd rail and drape over the backing. Lay it along the pin line of your backing on the take up rail cloth leader. Step 4-3: Finally, bring the quilt top up over the backing and batting and lay it over the batting along the pin line on the take up rail cloth leader. Pin your top and batting along the same line as your backing so that it is smooth. Rolling Your Fabric When you have completed your work area and are ready to move to the next, simply release the ratchet stops on the 2nd and 3rd rails, allowing them to roll freely. Then, roll the 1st rail forward, rolling the completed work area onto that rail. TIP! As you roll forward, the quilt will accumulate on the 1st rail. Be sure to raise the take up rail brackets slightly as needed, so that the bottom of the rolled up fabric stays about 1/8 above the throat plate of your sewing machine base. Failing to do so will cause your carriage assembly to roll less smoothly. Bungee Clamp Installation There are four Bungee Clamps provided with your Quilting Frame. The Bungee Clamps allow you to easily add side tension to your quilt fabric. Clip your bungee Clamps to the quilt fabric, then insert the loose end of the Bungee Cord through the Bungee Tube and pull it to the side to lock it into place, as shown in Fig. BC1-1. Fig. BC1-1 16

17 17

Chapter 3 Assembling the Storage Ladder

Chapter 3 Assembling the Storage Ladder Chapter 3 Assembling the Storage Ladder This chapter provides step-by-step instructions for assembling and attaching the Safety Ladder to the Storage Wall. General Information The Lista Safety Ladder provides

More information

SERVICE MANUAL. Corpus 3G. Seat system for electric wheelchair

SERVICE MANUAL. Corpus 3G. Seat system for electric wheelchair SERVICE MANUAL US Corpus 3G Seat system for electric wheelchair How to contact Permobil Head Office of the Permobil group Produced and published by Permobil AB, Sweden Version 4, 2014-07 Item No.: 205260-US-0

More information

Polaris Slingshot Trailer Hitch Installation Instructions #PSS007

Polaris Slingshot Trailer Hitch Installation Instructions #PSS007 Polaris Slingshot Trailer Hitch Installation Instructions #PSS007 1. Lay out and familiarize yourself with the components and hardware supplied with the hitch. Note the included trailer wiring isolator

More information

Pulleys and Belt. Install the Major Accessory and Pulley. Install the Motor Pulley NOTE. Align the Motor Pulley and the Tool Pulley NOTE

Pulleys and Belt. Install the Major Accessory and Pulley. Install the Motor Pulley NOTE. Align the Motor Pulley and the Tool Pulley NOTE Pulleys and Belt Pulley Guard - 505862 Install the Major Accessory and Pulley 1. Place the short end of the mounting base holes, and insert - but don t tighten - the setscrews. If the Major Accessory has

More information

Range Road RR Series Semi-Automatic Firewood Processor. Crated Unit Assembly Manual

Range Road RR Series Semi-Automatic Firewood Processor. Crated Unit Assembly Manual Range Road RR Series Semi-Automatic Firewood Processor Crated Unit Assembly Manual 1 1) Undo 8-18mm x 19mm Nuts and bolts, 2 on each leg of top frame 2) Lift top of Metal crate off and move out of work

More information

CABLEVIEW RAILING INSTRUCTIONS

CABLEVIEW RAILING INSTRUCTIONS CUSTOMER SERVICE CONTACT INFO Phone: 888-686-7245(RAIL) Fax: 888-686-7245 (RAIL) Email: sales@stainlesscablerailing.com Website: www.stainlesscablerailing.com Address: 3315 NE 112 th Ave #72/73, Vancouver,

More information

Side Winder. Woodpeckers INSTALLATION INSTRUCTIONS

Side Winder. Woodpeckers INSTALLATION INSTRUCTIONS Woodpeckers PRECISION WOODWORKING TOOLS Side Winder Router Lift. INSTALLATION INSTRUCTIONS Models: SW350 COMPATIBLE ROUTER MOTORS The Woodpeckers Side Winder 350 Router Lift fits the Porter-Cable 690/890,

More information

OWNER S MANUAL Table Tennis Table Patent Pending

OWNER S MANUAL Table Tennis Table Patent Pending OWNER S MANUAL Table Tennis Table Patent Pending Be sure to write your model number and serial number here for future reference. You can find these numbers printed on the bottom of the table. MODEL # T8179

More information

Mobile / Folding Power Tool Stand

Mobile / Folding Power Tool Stand Mobile / Folding Power Tool Stand 40612 Set up and Operating Instructions Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

Instructions for Retrofitting T.M. Cobb and El and El Pocket Door Frames (recommended for 2x4 and 2x6 walls)

Instructions for Retrofitting T.M. Cobb and El and El Pocket Door Frames (recommended for 2x4 and 2x6 walls) Instructions for Retrofitting T.M. Cobb and El and El Pocket Door Frames (recommended for 2x4 and 2x6 walls) The Peterson Pocket Door System has been engineered to function in T.M. Cobb (www.tmcobb.com)

More information

C O N V E Y O R C O M P O N E N T S C H A I N S B E L T S B E A R I N G S

C O N V E Y O R C O M P O N E N T S C H A I N S B E L T S B E A R I N G S C O N V E Y O R C O M P O N E N T S C H A I N S B E L T S B E A R I N G S January 2009 Issue 6 Valu Guide Brackets The Ultimate in Adjustability and Cost Savings Valu Guide brackets are part of a family

More information

Black Wolf POCKET BILLIARD TABLE INSTALLATION MANUAL. SERVICE DEPARTMENT P.O. BOX 68 BRISTOL, WI 53104

Black Wolf POCKET BILLIARD TABLE INSTALLATION MANUAL.  SERVICE DEPARTMENT P.O. BOX 68 BRISTOL, WI 53104 Black Wolf TM POCKET BILLIARD TABLE INSTALLATION MANUAL www.brunswickbilliards.com SERVICE DEPARTMENT P.O. BOX 68 BRISTOL, WI 53104 51-905710-000 SEPTEMBER 2010 NOTE: Please use the instructions in this

More information

Installation Instructions HighRock 4x4 TM

Installation Instructions HighRock 4x4 TM Installation Instructions HighRock 4x4 TM Slider Step Vehicle Application: Jeep YJ and TJ Wrangler 1986 2006 Part Number: 49312 www.bestop.com - We re here to help! Visit our web site and click on Ask

More information

STEADYfast Stabilizer Installation Notes Fifth Wheel and Travel Trailers 11/23/13

STEADYfast Stabilizer Installation Notes Fifth Wheel and Travel Trailers 11/23/13 STEADYfast Stabilizer Installation Notes Fifth Wheel and Travel Trailers 11/23/13 (See Supplemental Instructions for trailers with heavy duty round footplates and/or Power Leveling Systems) PHONE SUPPORT

More information

User Manual. Instructions for installing the Sure Stitch on the Next Generation Quilting Frame. Parts Included:

User Manual. Instructions for installing the Sure Stitch on the Next Generation Quilting Frame. Parts Included: User Manual Instructions for installing the Sure Stitch on the Next Generation Quilting Frame. Parts Included: 1: Display Console 1: Control Box 2: Encoder (Wires attached) (Not Shown) 1: 5v Power Supply

More information

Speed-Mat Rectangle Cutter

Speed-Mat Rectangle Cutter Speed-Mat Rectangle Cutter 1 Honeycomb baseboard. 2 Left hold down. 14 3 Bottom hold down. 4 4 Left / right rule. 8 5 8 5 Left / right rule pointer. 1 6 Top / bottom rule. 7 Top / bottom rule pointer.

More information

Part No.: S

Part No.: S - F i t t i n g I n s t r u c t i o n s - Clip-on bars B M W R n i n e T Part No.: S217-67171-15 General Notes! Important Notes! Important Notes! These Fitting Instructions must be read carefully before

More information

INSTALLATION INSTRUCTIONS ELEVATION REAR BUMPER RAM

INSTALLATION INSTRUCTIONS ELEVATION REAR BUMPER RAM INSTALLATION INSTRUCTIONS PARTS LIST: 1 Elevation Bumper Assembly 4 8mm x 40mm Hex Bolts 1 Universal License Plate Light 4 8mm x 28mm x 3mm Flat Washers 8 12-1.75mm x 50mm Hex Bolts 4 8mm Lock Washers

More information

758 Heavy-duty Ratchet Guy Wire Cutter

758 Heavy-duty Ratchet Guy Wire Cutter INSTRUCTION MANUAL 758 Heavy-duty Ratchet Guy Wire Cutter Read and understand all of the instructions and safety information in this manual before operating or servicing this tool. Register this product

More information

INSTRUCTION MANUAL AND PARTS LIST MODEL 14-10

INSTRUCTION MANUAL AND PARTS LIST MODEL 14-10 VERTICAL BAND SAWS INSTRUCTION MANUAL AND PARTS LIST MODEL 1-10 DAKE/PARMA WHEN ORDERING PARTS GIVE COMPLETE SERIAL NUMBER OF MACHINE GIVE PART NUMBER AND NAME GIVE AMOUNT REQUIRED Unless the above data

More information

Assembly Instructions for Model: VMSA

Assembly Instructions for Model: VMSA Assembly Instructions for Model: VMSA Thank you for choosing a Sanus Systems Vision Mount wall mount. The VMSA is designed to mount up to 50 [1270 mm] Flat panel televisions weighing up to 150 lbs. [68.2

More information

Quilted Garden Tote a tutorial from

Quilted Garden Tote a tutorial from Quilted Garden Tote a tutorial from and Since quilting is my focus in sewing, I m always looking for new ways to incorporate it into other sewing. This simple tote was a great way to quilt and use up some

More information

CrossTrainer Upper Pulley Assy

CrossTrainer Upper Pulley Assy Part Installation Procedure CrossTrainer Upper Pulley Assy FIGURE 1 The following procedure explains how to install the Upper Pulley Assembly for the Pro / Elite Cross Trainer. Parts Needed Upper Pulley

More information

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2011 DODGE / MERCEDES SPRINTER Please read before beginning Stainless steel hardware

More information

UNPACKING AND ASSEMBLY

UNPACKING AND ASSEMBLY UNPACKING AND ASSEMBLY Assembly Instructions Step 1. Open the two boxes and remove all the parts. Lay out the parts as shown below and read through the assembly instructions before beginning assembly.

More information

INSTRUCTIONS: LocknCharge Laptop Carts

INSTRUCTIONS: LocknCharge Laptop Carts INSTRUCTIONS: LocknCharge Laptop Carts www.lockncharge.com Extra Tools required: Hammer, Philips head screwdriver, medium adjustable spanner. (Allen key supplied) (Panel colours for illustration purposes

More information

Installation Instructions Kit, Base Rail Bracket Part # 31404

Installation Instructions Kit, Base Rail Bracket Part # 31404 Installation Instructions Kit, Base Rail Bracket Part # 31404 Dealer / Installer: Provide a copy of these Instructions to the end user of this product. These Instructions. provide important operating and

More information

Assembly and Usage Instructions

Assembly and Usage Instructions Assembly and Usage Instructions A Product 5885 West Van Horn Tavern Road Columbia, MO 65203 www.caldwellshooting.com Instruction #1001667 Limited Warranty Every Caldwell product is warrantied to be free

More information

Defiant: From Top to Bottom and Back Again

Defiant: From Top to Bottom and Back Again Defiant: From Top to Bottom and Back Again This manual contains complete instructions for the disassembly and the assembly of your Defiant woodstove. Inventory List (Refer to illustration on Page 7) Stove

More information

Momentum Frame Quick Reference Guide

Momentum Frame Quick Reference Guide Momentum Frame Quick Reference Guide Connect the short Ethernet cable, found in the accessories for the frame, between the two frame tables. Connect the cables on the right side of the frame. These cables

More information

2100 AD 015 0009 Mirror Elevator Ball Nut Replacement Procedure

2100 AD 015 0009 Mirror Elevator Ball Nut Replacement Procedure 2100 AD 015 0009 Mirror Elevator Ball Nut Replacement Procedure Derek Guenther 1/28/2015 Rev. Purpose The purpose of this document is to describe the procedure necessary to replace one of the ball nuts

More information

Installation Manual for the Rockmeister Roof Ladder Exclusively for Mercedes-Benz Geländewagen W460, W461 & W463 with single rear door

Installation Manual for the Rockmeister Roof Ladder Exclusively for Mercedes-Benz Geländewagen W460, W461 & W463 with single rear door Installation Manual for the Rockmeister Roof Ladder Exclusively for Mercedes-Benz Geländewagen W460, W461 & W463 with single rear door NOTE: W460 & W461 models have a different Frame Bracket than the W463.

More information

Item #: BTOT Assembly Instructions

Item #: BTOT Assembly Instructions Item #: BTOT Assembly Instructions For our most current instructions, to request missing, lost or broken parts, or for any other Customer Service issues, please visit our website at www.walkeredison.com

More information

Be Strong. NS 600X. Assembly Manual. Model: NS 600X. P/N: Rev A (09/29/2006)

Be Strong. NS 600X. Assembly Manual. Model: NS 600X. P/N: Rev A (09/29/2006) Be Strong. Assembly Manual NS 600X Model: NS 600X P/N: 00-700 Rev A (09/9/006) TABLE OF CONTENTS Before You Assemble... 3 Product Specifications... Product Features... Parts List / Box Contents... 5 Exploded

More information

Micro Cart User's Guide

Micro Cart User's Guide Micro Cart User's Guide To take full advantage of the ergonomic features of your new Sun Mountain Micro Cart, please read the following information. SUN MOUNTAIN 1 Your Micro Cart has several innovative

More information

MEC Auto-Mate Assembly Manual. For MEC 9000G/GN and 8567 Grabber Series

MEC Auto-Mate Assembly Manual. For MEC 9000G/GN and 8567 Grabber Series MEC Auto-Mate Assembly Manual For MEC 9000G/GN and 8567 Grabber Series Thank you We really appreciate your support of our product line. But our commitment to you hardly ends here. We won't be satisfied

More information

Instruction Manual. For generic HA-1 15 class Sewing Machines -1-

Instruction Manual. For generic HA-1 15 class Sewing Machines -1- Instruction Manual For generic HA-1 15 class Sewing Machines -1- Your HA-1 Sewing Machine This is a generic instruction manual for straight stitch sewing machines that are commonly known as HA-1s. The

More information

Aluminum Trailer Kit Assembly Overview

Aluminum Trailer Kit Assembly Overview Aluminum Trailer Kit Assembly Overview VERY IMPORTANT: ALWAYS REFER TO YOUR OWNER S MANUAL FOR PROPER OPERATING AND SAFETY INFORMATION REGARDING YOUR TRAILER & PARTS LIST. Step 1: Remove All Parts Remove

More information

Tips and Techniques on the PR-620

Tips and Techniques on the PR-620 Techniques and Tips on the PR-620 Learn how to demonstrate the PR-620 and make it look as easy as it really is. Topics to be covered will be: basic operation, machine threading, screen icons, merging patterns,

More information

Step 1. Item 6. Item 1

Step 1. Item 6. Item 1 Voltage Regulators QD3/T350 Motor Replacement Kit Kit Number 57A63675100B Service Information S225-50-35 Contents General..................................... 1 Parts Supplied...............................

More information

EP-550 TM. Inversion Table Assembly Instructions

EP-550 TM. Inversion Table Assembly Instructions TM Inversion Table Assembly Instructions PRE-ASSEMBLY Before you begin: Review all steps before beginning assembly and read all precautions before using the inversion table. Carefully adhere to the Assembly

More information

Di-Acro Hand Operated #12 & #18 Turret Punch Press

Di-Acro Hand Operated #12 & #18 Turret Punch Press OPERATOR S MANUAL & INSTRUCTIONS Di-Acro Hand Operated #12 & #18 Turret Punch Press Di-Acro, Incorporated PO Box 900 Canton, Ohio 11 1 Progress Street N.E. Canton, Ohio 0 0--192 0--0220 (fax) Revised 0/02

More information

Parts List. Safety Information. Additional Considerations. Retractable Security Cover Kit. Rocky Roller Kit

Parts List. Safety Information. Additional Considerations. Retractable Security Cover Kit. Rocky Roller Kit Parts List Retractable Security Cover Kit 3" PVC pipe with (4) 7'4" lengths of track (longer pools will have additional track pieces) Leading edge Optional cover pump (for outdoor installations) Rocky

More information

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE NG0M Triple Threat 3-in- Game Table 3 IN GAME TABLE Thank 3 in Y Game Table Thank you for your purchase of our product. We work around the clock and around the globe to ensure that our products maintain

More information

MST7008, Issue 1, Feb TMan

MST7008, Issue 1, Feb TMan MST7008, Issue 1, Feb 2005 TMan100040604 Impala Vertical Blind Instruction, calculation, diagrams, components, look-up tables and best practice for building Impala vertical blinds 2 Impala Copyright 2005

More information

Pulley Assembly and Timing Belt

Pulley Assembly and Timing Belt Pulley Assembly and Timing Belt Tools Needed ½ or ¼ Cold Chisel & Pair of large pliers Allen Wrenches: (3/16) (5/16) (5/32) (3/32) Open Head Wrenches: (5/8) (1/2) (9/16) Ratchet Sockets: (5/8) (1/2) (9/16)

More information

Fly Bikes 3-pc Crank with Fly Bikes Spanish BB Install

Fly Bikes 3-pc Crank with Fly Bikes Spanish BB Install Fly Bikes Cranks Included Parts A. Right Crank Arm B. Left Crank Arm C. 22 mm Spindle D. Spindle Bolt E. Chainwheel Bolt Fly Bikes three-piece cranks. Part # 451048 Fly Bikes Spanish BB Kit Included Parts

More information

HOME GYM. Model. Retain This Manual for Reference OWNER'S MANUAL. www.hyper-extension.com

HOME GYM. Model. Retain This Manual for Reference OWNER'S MANUAL. www.hyper-extension.com NOTE: Please read all instructions carefully before using this product Table of Contents Safety Notice www.hyper-extension.com HOME GYM 50036 Hardware Identifier Assembly Instruction Parts List Warranty

More information

Basic Spring Motor Roller Shades

Basic Spring Motor Roller Shades Comprehensive Roller Shade Installation Guide Basic Spring Motor Roller Shades ATTENTION!!! READ CAREFULLY! This shade has a reliable long-lasting Spring Motor. The Spring Motor must have proper tension

More information

Double Chain Stitch. Double Chain Stitch page 1

Double Chain Stitch. Double Chain Stitch page 1 Double Chain Stitch Double Chain Stitch This stitch is suitable for straight seams. It also can be used for a decorative chainstitch topstitching effect. The Middle Cover needle and the Chainstitch Looper

More information

TS+ TS380+ INSTRUCTION MANUAL

TS+ TS380+ INSTRUCTION MANUAL INSTRUCTION MANUAL Next Page TABLE OF CONTENTS MAIN PARTS ACCESSORIES TRIAL SEWING ADJUSTING THREAD TENSION PREPARATION FOR THREADING TYING ON THREADING THREADING PATH A THREADING PATH B THREADING PATH

More information

4 Stroke Shift Kit Installation Instructions

4 Stroke Shift Kit Installation Instructions 4 Stroke Shift Kit Installation Instructions Congratulations you have decided to take the next big step in Motorized Biking... Sick Bike Parts LLC, 2009, all rights reserved, any unauthorized use of the

More information

9,000lb capacity 4 Post Lift Installation Manual

9,000lb capacity 4 Post Lift Installation Manual 9,000lb capacity 4 Post Lift Installation Manual Parts Checklist 1 Main side track with 9/16 hole on cylinder end complete with cylinder, hose and connector 1 Offside track 2 Cross Rails pre-assembled

More information

REAR BUMPER INSTALLATION INSTRUCTIONS TOYOTA TACOMA 05-10 (WITH STOCK HITCH)

REAR BUMPER INSTALLATION INSTRUCTIONS TOYOTA TACOMA 05-10 (WITH STOCK HITCH) Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 REAR BUMPER INSTALLATION INSTRUCTIONS TOYOTA TACOMA 05-10 (WITH STOCK HITCH) Please read before beginning Stainless steel hardware

More information

92-00 Civic/ 94-01 Integra/ 93-97 Del Sol/ 92-95 CRX Rear Kit Part No. 75540

92-00 Civic/ 94-01 Integra/ 93-97 Del Sol/ 92-95 CRX Rear Kit Part No. 75540 92-00 Civic/ 94-01 Integra/ 93-97 Del Sol/ 92-95 CRX Rear Kit Part No. 75540 www.airliftperformance.com MN-514 (06409) NPR 4762 Please read these instructions completely before proceeding with installation

More information

PRODUCT: TJ/LJ Rear Bumper & Tire Carrier READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL M-F 7:00 AM 5:00 PM PST

PRODUCT: TJ/LJ Rear Bumper & Tire Carrier READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL M-F 7:00 AM 5:00 PM PST PRODUCT: TJ/LJ Rear Bumper & Tire Carrier READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL 916-631-8071 M-F 7:00 AM 5:00 PM PST REV: C 06-29-2015 II-2841 The MetalCloak experience includes

More information

DIRECTIONS FOR ASSEMBLING BASE & WALL CABINETS

DIRECTIONS FOR ASSEMBLING BASE & WALL CABINETS DIRECTIONS FOR ASSEMBLING BASE & WALL CABINETS TheRTAStore.com STEP 1: CLEAR A WORK SPACE Place your RTA cabinet panels on a smooth, scratch resistant surface in a large, open area. (Some people like to

More information

1. Instruction For Changing. Broken Rope on Classic Crank Offset Umbrella

1. Instruction For Changing. Broken Rope on Classic Crank Offset Umbrella 1. Instruction For Changing 2. roken Rope on Classic Crank Offset Umbrella Step 1. Unfasten the fastening strap located under the canopy near the slide collar from the long main arm as shown in Fig. 1.

More information

Metro POCKET BILLIARD TABLE INSTALLATION MANUAL. SERVICE DEPARTMENT P.O. BOX 68 BRISTOL, WI 53104

Metro POCKET BILLIARD TABLE INSTALLATION MANUAL.  SERVICE DEPARTMENT P.O. BOX 68 BRISTOL, WI 53104 Metro TM POCKET BILLIARD TABLE INSTALLATION MANUAL www.brunswickbilliards.com SERVICE DEPARTMENT P.O. BOX 68 BRISTOL, WI 53104 51-905486-001 SEPTEMBER 2005 NOTE: Please use the instructions in this manual

More information

DROP LEAF KITCHEN CART WITH BASKETS. Model 72265

DROP LEAF KITCHEN CART WITH BASKETS. Model 72265 DROP LEAF KITCHEN CART WITH BASKETS Model 72265 Parts List (6) BASKET GLIDES (2) BOTTOM FRONT & BACK BRACES (2) DRAWER SUPPORT STICK (1) TOP BACK BRACE (2) SIDE PANELS (1) TOP FRONT BRACE (2) DROPLEAF

More information

Thread Tensions All Machines

Thread Tensions All Machines Below are items related to thread tensions and tension problems as found on Brother embroidery equipment. They are listed in the order that they most often occur. Use this form only as a guide. Following

More information

ROMAN ARCH INSTRUCTIONS. 3. Arch Support (Slightly Curved) 7. 6 Eyebolt Assembly Set

ROMAN ARCH INSTRUCTIONS. 3. Arch Support (Slightly Curved) 7. 6 Eyebolt Assembly Set ROMAN ARCH INSTRUCTIONS CONTENTS LIST HARDWARE 1. Top Arch Piece 5. 4 ½ Bolt Assembly Set 2. Straight Lower Leg Supports 6. 8 ½ Bolt Assembly Set 3. Arch Support (Slightly Curved) 7. 6 Eyebolt Assembly

More information

Lathe Milling Attachment

Lathe Milling Attachment Lathe Milling Attachment By L C. MASON BY CLEVERLY stacking cold-rolled flat stock together, T-slots and slide for this lathe milling attachment are made without costly machinery. In fact, only two tools,

More information

TONNEAU INSTALLATION GUIDE

TONNEAU INSTALLATION GUIDE TONNEAU INSTALLATION GUIDE Warranty, Care & Maintenance Model 4056 Toyota Tacoma Double Cab 5' Short Bed 2005-Current (With Multi-Track System) EASY AS 1-2-3! NORMAL INSTALLATION TIME 30 MINUTES For Warranty

More information

WARNING! DO NOT ATTEMPT TO INSTALL THIS KIT IN A POWERED CONVEYOR.

WARNING! DO NOT ATTEMPT TO INSTALL THIS KIT IN A POWERED CONVEYOR. Model: Document Number: 64058111 Kit Number: 64058112 Revision: 02 Description: Release Date: 04/08 Introduction This kit allows a PS90 scale to be integrated into a standard gravity conveyor. The kit

More information

Standard Sleep Pod Side Entry Assembly Instructions

Standard Sleep Pod Side Entry Assembly Instructions Standard Sleep Pod Side Entry Assembly Instructions www.podtime.co.uk enquiries@podtime.co.uk Working House Ltd How to assemble your pod Pod assembly onsite is a relatively simple exercise for two people

More information

Rollator Cane and Brake Replacement SAFETY SUMMARY (CONTINUED)

Rollator Cane and Brake Replacement SAFETY SUMMARY (CONTINUED) Rollator Cane and Replacement Assembly, Installation and Operating Instructions SAVE THESE INSTRUCTIONS NOTE: Check ALL parts for shipping damage. If shipping damage is noted, DO NOT use. Contact Carrier/Dealer

More information

TOYOTA FJ CRUISER 2007 AUXILIARY LIGHTS Preparation

TOYOTA FJ CRUISER 2007 AUXILIARY LIGHTS Preparation TOYOTA FJ CRUISER 2007 AUXILIARY LIGHTS Preparation Part Number: PT297-35061 Kit Contents Item # Quantity Reqd. Description 1 2 Driving Lamp Assembly 2 1 Switch Harness 3 1 Lamp Harness 4 2 Stone Shield

More information

TRANS-05, Torque Tube Removal, Rebuilding, and Installation

TRANS-05, Torque Tube Removal, Rebuilding, and Installation TRANS-05, Torque Tube Removal, Rebuilding, and Installation Tools Metric Wrench Set Metric Socket Set Jack Stands (6 minimum) Floor Jack 8mm Cheesehead socket (also referred to as 12 point internal socket

More information

Needle bar adjustment or replacement

Needle bar adjustment or replacement Needle bar adjustment or replacement [Removal] Important? Be careful not to break the TC sensor cord during assembling and reassembling. 2. Loosen the needle stopper screw (a), and remove the needle, needle

More information

Chelsea Loft Bed WARNING:

Chelsea Loft Bed WARNING: Chelsea Loft Bed WARNING: Failure to follow these warnings and assembly instructions could result in serious injury or death. Read all instructions before assembling bunk bed. KEEP INSTRUCTIONS FOR FUTURE

More information

TABLE OF CONTENTS. I. TROUBLESHOOTING... 2 - Section 1.01: Common Problems/Solutions... 2

TABLE OF CONTENTS. I. TROUBLESHOOTING... 2 - Section 1.01: Common Problems/Solutions... 2 BAL Accu-Slide System I. Table of Contents TABLE OF CONTENTS I. TROUBLESHOOTING... 2 - Section 1.01: Common Problems/Solutions... 2 II. GETTING STARTED... 5 - Section 2.01: Tools You Will Need... 5 - Section

More information

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2012 TOYOTA FJ CRUISER

FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2012 TOYOTA FJ CRUISER Aluminess Products Inc 9402 Wheatlands Ct. #A Santee, CA 92071 619-449-9930 FRONT BUMPER INSTALLATION INSTRUCTIONS 2007-2012 TOYOTA FJ CRUISER Please read before beginning Stainless steel hardware may

More information

CBT 200LA-1 Assembly & Bracket Installation Guide INCLUDED:

CBT 200LA-1 Assembly & Bracket Installation Guide INCLUDED: CBT 200LA-1 & Bracket Installation Guide INCLUDED: Top Speaker Module Bottom Speaker Module Coupler Plate Speaker Bracket Swivel-Tilt Wall Bracket M6-34L M6-12L SS Flatwashers M6-20L Flat head M6-Nuts

More information

INSTALLATION INSTRUCTIONS 67-72 CHEVY C-10 4-Link Rear End

INSTALLATION INSTRUCTIONS 67-72 CHEVY C-10 4-Link Rear End INSTALLATION INSTRUCTIONS 67-72 CHEVY C-10 4-Link Rear End Please read these instructions completely before starting your installation. Assemble suspension on vehicle before powder-coating to ensure proper

More information

The Z-Bot Power Draw Bar

The Z-Bot Power Draw Bar The premier source of tooling, parts, and accessories for bench top machinists. The Z-Bot Power Draw Bar The Z-bot Power Draw Bar for mini mills is designed to work with the popular Tormach tooling system.

More information

Number Wheeler P/N Description Set Rex P/N Notes 1 603500 Base 1 J001 2 603501 Support, Right 1 J002 3 603502 Support, Left 1 J003 4 600328 Nut (M8)

Number Wheeler P/N Description Set Rex P/N Notes 1 603500 Base 1 J001 2 603501 Support, Right 1 J002 3 603502 Support, Left 1 J003 4 600328 Nut (M8) 1 603500 Base 1 J001 2 603501 Support, Right 1 J002 3 603502 Support, Left 1 J003 4 600328 Nut (M8) 4 5 600130 Spring Washer (8mm) 4 6 600344 Roll Pin (M6x30) 4 7 600129 Socket Hd Cap Screw (M8x25) 4 8

More information

Installation Instructions Complete Top Frame & Hardware With Soft Upper Doors Jeep Wrangler

Installation Instructions Complete Top Frame & Hardware With Soft Upper Doors Jeep Wrangler Installation Instructions Complete Top Frame & Hardware With Soft Upper Doors 87-95 Jeep Wrangler IMPORTANT NOTICE: Carefully read instructions before attempting to install this product. Rampage Products

More information

Part # 11060210 59-64 Impala SA CoilOver Suspension Package

Part # 11060210 59-64 Impala SA CoilOver Suspension Package 350 S. St. Charles St. Jasper, In. 47546 Part # 11060210 59-64 Impala SA CoilOver Suspension Package Front Components: 1 11053510 HQ Series Front Coilovers 1 11052899 Front Lower StrongArms 1 11053699

More information

PRS X-axis E-chain installation: For tools with a 12 Z-Axis

PRS X-axis E-chain installation: For tools with a 12 Z-Axis PRS X-axis Energy Chain (Echain) Installation Page -1- PRS X-axis E-chain installation: For tools with a 12 Z-Axis This kit is compatible with PRS Shopbots that have an X-axis cutting area of 96 to 144.

More information

All Restoration Hardware Bunk Beds are designed to meet the highest safety standards and comply with all U.S. and Canadian Bunk Beds regulations.

All Restoration Hardware Bunk Beds are designed to meet the highest safety standards and comply with all U.S. and Canadian Bunk Beds regulations. All Restoration Hardware Bunk Beds are designed to meet the highest safety standards and comply with all U.S. and Canadian Bunk Beds regulations. Made in Vietnam Distributed in the U.S.A. by: Restoration

More information

PPM-8055 JK FRONT TRACK BAR RELOCATION BRACKET Version 3.0

PPM-8055 JK FRONT TRACK BAR RELOCATION BRACKET Version 3.0 SYNERGY MFG. 870 INDUSTRIAL WAY, SAN LUIS OBISPO, CA (805) 242-0397 PPM-8055 JK FRONT TRACK BAR RELOCATION BRACKET Version 3.0 GENERAL NOTES: These instructions are also available on our website; www.synergymfg.com.

More information

INSTALL INSTRUCTIONS KK-C-HVAC-1 HVAC UNIT 2003-2014 CHEVROLET/GMC VANS FOR

INSTALL INSTRUCTIONS KK-C-HVAC-1 HVAC UNIT 2003-2014 CHEVROLET/GMC VANS FOR INSTALL INSTRUCTIONS KK-C-HVAC-1 HVAC UNIT 2003-2014 CHEVROLET/GMC VANS FOR (For NEW 2007 ALL WHITE KWIK-KITS ONLY) Warning do not attempt to install A/C units unless you are experienced with servicing

More information

Multiposition Air Actuator O-Ring Replacement

Multiposition Air Actuator O-Ring Replacement Technical Note 410 Valco Instruments Co. Inc. Multiposition Air Actuator O-Ring Replacement You will need: 1. 1/16", 7/64", and 9/64" hex drivers 2. 5/16", 3/8", 11/32", and 1/2" open end wrenches 3. 3/16"

More information

VERTICAL BLINDS GETTING STARTED OPTIONAL HARDWARE. A few simple tools are required: STANDARD HARDWARE

VERTICAL BLINDS GETTING STARTED OPTIONAL HARDWARE. A few simple tools are required: STANDARD HARDWARE VERTICAL BLINDS GETTING STARTED OPTIONAL HARDWARE A few simple tools are required: Corner End Cap Plastic Corner Aluminum Corner Steel Tape Measure Pencil Level (for outside mount) valence Return Corner

More information

18974 (736) Singer No. 20-2. SINGER No. 20-2 ELECTRIC SEWING MACHINE INSTRUCTION MANUAL

18974 (736) Singer No. 20-2. SINGER No. 20-2 ELECTRIC SEWING MACHINE INSTRUCTION MANUAL SINGER No. 20-2 ELECTRIC SEWING MACHINE INSTRUCTION MANUAL Next Page Main Parts Accessories To start the Motor To Stop the Motor To Change the Speed Needles and Thread Relative Sizes of Needle and Thread

More information

Additional Instructions for the Manufacture of Material Clamps

Additional Instructions for the Manufacture of Material Clamps 739-23 Additional Instructions for the Manufacture of Material Clamps Manufacture and Installation Postfach 7 03 5, D-33703 Bielefeld Potsdamer Stra e 90, D-3379 Bielefeld Telefon (052) 925-0 Telefax (052)

More information

MBSAW. Meat Cutting Band Saw With Meat Grinder Assembly & Operating Instructions

MBSAW. Meat Cutting Band Saw With Meat Grinder Assembly & Operating Instructions 06/2011 MBSAW Meat Cutting Band Saw With Meat Grinder Assembly & Operating Instructions READ ALL INSTRUCTIONS AND WARNINGS BEFORE USING THIS PRODUCT. This manual provides important information on proper

More information

Guide for Modified Assembly: Lightning McQueen. By: Collin Patterson, University of Delaware. Materials and Tools:

Guide for Modified Assembly: Lightning McQueen. By: Collin Patterson, University of Delaware. Materials and Tools: Guide for Modified Assembly: Lightning McQueen By: Collin Patterson, University of Delaware Materials and Tools: PVC o 40 inches of 1 in diameter PVC o 25 inches of ¾ in PVC o 4 x 1 in elbows o 2 x ¾ in

More information

Chevy SuperRail Mounting Kit #3345

Chevy SuperRail Mounting Kit #3345 Chevy SuperRail Mounting Kit #3345 #4100 SuperGlide (16K) #4400 SuperGlide (18K) Gross Trailer Weight (Maximum) Vertical Load Weight (Max. Pin Weight) 16,000 lbs. 4,000 lbs. Gross Trailer Weight (Maximum)

More information

Adjustable Tailstock Install for Lathe

Adjustable Tailstock Install for Lathe Adjustable Tailstock Install for Lathe Product Identification: Adjustable Tailstock for Lathe (PN 34296) Purpose: The purpose of this document is to detail installation of the Adjustable Tailstock on the

More information

Your New Frog Bike. Congratulations on purchasing a new bike and thank you for choosing Frog!

Your New Frog Bike. Congratulations on purchasing a new bike and thank you for choosing Frog! Your New Frog Bike Congratulations on purchasing a new bike and thank you for choosing Frog! We know that you must be raring to go but before you do there s a few little things still to do to get you up

More information

INSTRUCTIONS THOROUGHLY BEFORE BEGINNING***************

INSTRUCTIONS THOROUGHLY BEFORE BEGINNING*************** Bill of Materials: RAC0012 Green Wing Aerodynamic Skirt Kit Item Part Number Description Quantity 1 RMC0218 Gen 2 Trailer Skirt Roadside 1 2 RMC0219 Gen 2 Trailer Skirt Curbside 1 3 RMC0041 Trailer Skirt

More information

6 inch A-Arm Lift Kit WARNING: 16-018/16-019. installation instructions. will fit CLUB CAR DS. included:

6 inch A-Arm Lift Kit WARNING: 16-018/16-019. installation instructions. will fit CLUB CAR DS. included: Revised May 205 6-08/6-09 6 inch A-Arm Lift Kit will fit CLUB CAR DS installation instructions included: Rear Lift Blocks Main Suspension Assembly Spindles A-Arms Rear Shock Mounting Plates U-Bolts WARNING:

More information

WL002 INSTALLATION INSTRUCTIONS

WL002 INSTALLATION INSTRUCTIONS 1993-2002 Camaro, Firebird TOOLS REQUIRED: Hydraulic jack and stands or service lift Die grinder with cutoff wheel or similar cutting tool (See Step 12 below) Tin snips Wrenches and sockets: 7mm, 13mm,

More information

Power Performance Precision

Power Performance Precision Power Performance Precision Owner s manual 1 IMPORTANT SAFETY INSTRUCTIONS When using an electrical appliance, basic safety precautions should always be followed, including the following: Read all instructions

More information

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY Owner s Manual LSP16H LS3001 LS3002H LS3003 LSP21H LS3101 LS3102H LS3103 LSP24H LS3201 LS3102H LS3103 LSP28H LS3301 LS3302H LS3303 mainframe bundle H-unit bundle accessory box mainframe bundle H-unit bundle

More information

KEYPAD LOCK RETROFIT KIT

KEYPAD LOCK RETROFIT KIT KEYPAD LOCK RETROFIT KIT INSTRUCTIONS FOR ASSEMBLY IMPORTANT READ & SAVE THESE INSTRUCTIONS Tools Required for Assembly 5/32 hex (Allen) wrench #2 Phillips screwdriver Isopropyl alcohol or alcohol wipes

More information

SPRITE and BIGFOOT DESKTOP CNC MACHINE KIT ASSEMBLY INSTRUCTIONS

SPRITE and BIGFOOT DESKTOP CNC MACHINE KIT ASSEMBLY INSTRUCTIONS SPRITE and BIGFOOT DESKTOP CNC MACHINE KIT ASSEMBLY INSTRUCTIONS README FIRST: Thank you for purchasing your MyDIYCNC Desktop CNC Machine Kit. We hope this versatile and innovative machine brings you many

More information

Gravity Racing Challenge STEM Team Competition Open Class High School Division Car Assembly Plans And Rules

Gravity Racing Challenge STEM Team Competition Open Class High School Division Car Assembly Plans And Rules Gravity Racing Challenge STEM Team Competition Open Class High School Division Car Assembly Plans And Rules 1 Table Of Contents Introduction...Page 3 Floorboard...Page 4 Step One Steering Stop Installation...Page

More information